&

(1

ol

MONMUFACTURING, INC.

> HYDROSTATIC DRIVE

SOVEREIGN
RIDING TRACTORS

TP - 1302

I
Ty

T ARy
P

S

-
i
r
el
-
=
4
.
-
L
N
-
“
I
O
O\
4
o
r4
A
-
=z

Mfrs. No. 500-3112H POWER LIFT

WTHG 1M U5A,

INC,

SIMPLICITY MANUFACTURING COMPANY,



WARRANTY

Tle- cempuny warrants simplicity 1P*raducts b free from defects in material and warkmunship eacepl
Fha cmamapaey nedkes we wurranty express oF implied with respect to Uees, crplaes and engine aceesso-
ries which e rally aee o wioerantedd by their respectce manufaciurers. e parl covered by this wal-
ranty  whieh = proven ab-lective within one vesc, onder normal use, from daee of perchase, will e
rialainl Liaeee ulcharge, Faehe Parl Washmgton, Wascensin, provides coch part is metoemee o factory
transpartatann cherges pregsal el 1 drund G b el-feetive opan examinotion @ the Tefory. The
Taneny b5 s et wuter this warranty 90 bear cost of Tabor or detivery chaoes o replactment
af defecd- parts. T~ woreanly sfovs oot apply o aoy Stmplicity Produees alered outside of Sim-
plicile’s Lwtore. Surh eploseenuent of defeetive parts shall e the exclusive remoedy and in no event
shedb Simplicity hee Bablie Toe conscguentigbilomaees, EXCEDPT AS SPECIFICALLY PPROVIDED HERE-
15, THERE Y SN0 ARRAN TS WHICH FXTEXDRETONDTHE DESCRIPTION ON ANY SIMPLICITY
[EIRLI Flon Gt B

shmlel swierEnty e eviee b necessaer, e infoenv n e bvw shoodd e presonted Lo te aolhor-
fl ATILICTTY Theaker,

Cu=tiin-1's Natn-

el s

Y [P YT __Serial Mo

1 Trar-lasd

ezl Froan

Wilel -z

Fasen Mol S __Heril Nn. o Frmme

Tieaddidn replaccount paets Teone dender, advise guundity,  pavt ooolee and cdeesoeption.

J A a e L
FOR YOUR SAFETY

| ALWAYS STOP EMGINE BETORE
LEAVING MACHIME

7 BLWAYS STOP ENGINE HEFDRE
SERVICING OFF ADIUSTWNG
’ WECHINE OR E[HIPMEN

3 ALWAYS KEEP HANDS. FEET
AND CLOTHING AwA'Y FACA
FOWER-TORIVEN PARTS
A Sy A A S




PACKING

This tractor is delivered complete in one car-
ton, The carton contains:

1 - Tractor Assembly

1 - Hood Assembly

1 - Steering Wheel {secured to side of tractor)
1 - Hardware Pack

Should any shortages of the above items oc-
cur, advise hy stating packers number listed on
green packing dip, serial number of tractor, part
nuwmber and description of items missing,

ASSEMBLY
REAR LIFT GROUP

The Rear Lift Group ie to be installed in the
following manner:

I. Remove 3 hex capscrews from left side of
tractor as shown ir Figure 1.

2. Swing hitch member outward and install
lift assembly az shown. Return hitch member to
arigimal position and replace hex capscrews. See
Fipure 2,

3. Insert right end of Tift assembly inio hole
in vight hitch member and position lift assembly so
that collar is flush against right hitch member. Pa-
sifion collar onleft side of lift assembly so it is flush
against [eft bitch member. Tighten socket head sct-
screw with Allen wrench, See Figure 3.

4, Connect lift assembly to rear lift group.
Secure with cotter pin. See Figure 3.

5. Adjust rear lift rod so that there is clear-
ance between the gear case and the lift assembly
when the lift tever 1s in the forward, latched posi-
tion. Also adjust rad so that the lift assembly will
gtrike the gear case before the lift lever strikes the
ait cleancr on engine when lift lever overtravels for-

ward.,

BATTERY

Remove battery from tractor. Service as stat-
ed in the battery instrictions. Replace and secure
battery in tractor.

STEERING WHEEL

Remove steering wheel from side of tractor.
Arsemble steering wheel on the steering shaft using
the woodruff key and setscrew which is provided in
the bardware pack. Assemble steering cap over hub
of steering wheel.

HOOD

Remove the hood assembly from its container,
Mount hood on the tractor using the (4} thumb
screws provided in the hardware pack,

")i‘)
et \
il

- MITCH MEMBER Q¥
I

HEX, CAFSCHEW

S

-

ATTACH FTO
HAMNDLE HERE

REAR LIFT GROUFP

Figure 2




ATTACH PTO
|_ HANDLE HERE

Figure 3
ENGINE LUBRICATION

Service air eleaner and crankcase as rccom-
mended in Engine Service Manval, Be sure air clean-
et is maintained in clean condition. Never uze oil in
erankecase for more than 25 hours of operation. See
Figure 11. CLEAN AIR AND CLEAN ENGINE
OIL W1LL CIVE LONG TROUBLE FREE OPER-
ATION. DIRT WILL RUIN YOUR ENGINE IN A
SITORT TIME. A funnel and extension are included
with the tractor for use in chanping oil.

The bevel gear housing has a capucity of one
pint of SAE 99 oil and is filled at the factory. It
will not normally require replenishment, but occa-
stonally check drein plug for tightness and il seals
for leakage, Kreep ail up to lever of filler plug. See
Figurr 8.

TRACTOR LUBRICATION

The tractor has a total of 3 grease fittings
which require lubnication with gereral purpose au-
tomotive grease, Usc a standard grease gun for the
following fithings:

(2) Front Spindles - Figure 4
{1) Rear Axle Tube - Figure 7

Before lubricating, wipe each grease fitting
with a rag to prevent mit and dirt from being car-
ricd into beanngs with new greasc.

The transmission has a capacity of 1-1/2 gts.
of SAE 90 oil and is flled at the factory, It will not
normally require replenishment, but secasionally
check drain plug for tightness and axle tube il seals
for leakage. Maintair: ol level at bower edge of fill-
er plug hole. Remove vent plug from top of trans-
mission and atiow wil 1o settle to normal level be-
fore checking. Sece Figure 7,

= |

ey e, T P B B
SRR S vl o Tl A
e g e i

i
o

J!:-.'-t{:i:

Bearinos are factory groased, At least vearly,
claan and repack with baaring grease,

Figure 5




I
'é . {:‘é__ SPRING CLIF
e | TSN

—TIGEAR DISCONNECT

DISENGAGED
POSITION

CRAIN PLUG
[t

FILLER PLUG

©

DRAIN FLUG

Figure 7
STARTING ENGINE

1. Move the gear disconncet lever, located on
the rear of the transmissicn to a vertical position to
engage the transwission, See Fignre 7,

2. Move 1he hydrostatic control lever ta neu-
tral position. See Figure 9. (Nate: The engine will
not start if this lever is not in neutral).

3. Depress the clutch and hrake pedal as far
as it will go. See Figure 11.

4. Pull choke kneb out as necessary.
5. Turn the key to start the engine,
TO STOP ENGINE

Depress the ¢luteh and brake pedal and move
the hydrostatic control lever to rieutral position.
The trigger on the control lever must he squeszed
against the lever to pul! the lever back {o nentral.

With hydrostatic control lever in neutral, the
brake is engaged. Turn the ignition key to veytical
{off) pesition and remeove key for safekeeping. Ap-
ply parking Lrake.

HYDROSTATIC
CONTROL EEVER

TRIGGER

THROTTLE KNOE

STEERING WHEEL

CHOKE
KNOR

SMMETER

FGNITION LOCK




BAACKET

BRACKET

Figure 10

QIL DRAIN

CLUTCH & BRAKE FEDAL

Figure 11

/

-

,-""'/I Il'n,t

TFIPGGEFI

HYQOROETATIC

H'"““x CDNTHGL LEVER
“‘-.

\

PARKING BAAKE

Figure T2

GEAR DISCONNECT LEVER

Thiz lever i3 used to engage the lransmission
for running and to disengage the transmission if the
tractor has to he moved without engine power, See
Figure 7.

CAUTION

When gear disconnect laver is moved to
disengage positicn, no brakes can be en-
gaged, Never disengape discannect lever
when tractor fs on an incline unless tires
arg properly blocked,

1. To engage transmission, be sure hydrosta-
fic control lever is in neutral position and move the
pear disconnect lever o verfieal position until it
snaps into the spring clip.

2. To disengage the transmission, pull the gear
disconnect lever out of the spring clip and move
the lever to the yight as far as possibie,

OPERATION OF TRACTOR

With the pear disconnect lever engaged and the
engine running, move the hydrostetie control lever
forward 1o go forward and pull it back to po in re-
verse. Set Lhroitle lever to obtain desired speed. To
inch forward or baek, place the control lever in for-
ward or reverse position and depress and release the
clutch and brake pedal. The hydrostatic control
lever can also be used for this bul it is helter o use
the clutch and brake pedal as both hands are then
frec to steer the tractor.

To slop lractor movement, depress Lhe elutch
and brake pedal or move the hydrostatic control
lever to neutral position.



CLUTCH ADJUSTMENT

If the tractor creeps forward or back when the
hydrostatic control lever iz in neutral, the turn
buckle on the controf linkage should be adjusted.
See Figure 13,

Loosen the locknuts at cach of the turnbuckles
and rotate the turnbuckle clockwise or counter-
clockwise as necessary wntil the tractor does not
creep,

Retighten the locknuts using twe wrenches so
turnbuckle will not be moved and observe tractor
1o be sure it does not creep, Readjust il necessary.

BRAKE ADJUSTMENT

The brake should be adjusted to provide full
braking when the clutch brake pedal is completely
depressed.

Place the hydrestatic control lever in neutral
position. Depress clutch brake pedal completely
and furn the brake band adjusting nut unii} the
hreke band is tight against the brake drum. Sec Fip-
ure 13.

HYDRAULIC SYSTEM MAINTENANCE

To be sure of sutisfactory performance it is
important that the hydranlic oil is kept absolntely

clean and that the level of oil in the oil reservoir be

maintained, See Figure 13.

Before checking the hydraulic oil level, be
sure the outtide of the hydraulic oil reservoir is
clean and ng debris will enter the reservoir.

Check hydranlic oil level by removing the in-
spection plug on the side and near the top of the
meservoir. If il runs out of the hole, the reservoir
is full and the plug should be replaced. IF oil does
not run out of the hele, replace the inspection plug,
remove the nut and cover from top of the reservair
and add oil o the reservoir until it reaches the level

ENAP-DUT FLUG
BRAKE nnum @ //

| '.I INsFEchM PLUG %\
| .

f
QIL RESERVYOIR

CLu TCH ROD ALQJUST

BERAKE BAND ADJUSTING NUT

Figure 13

of the inspection plug. Use only Dexron AT.F.
{Aumtomatic Transmission Fluid) which is available
lacally from several major oil companies.

Capacity of the system is 1-3/4 quarts.

After every five (3) hours of operation {more
often in dusty conditions) remove the snap-oui
plug from the fan and oil couler housing and clean
fan and housing with air or water under pressure,
Replace the plug by pressing it unte the hole,

The hydraulic oil filter in the batlom of the
reservoir has to be changed only when dirt mots into
the hydraulic oil in the reservoir. To change the
filter, remove the nul and cover from top of reser-
voir. Have a container ready to cateh the oil and
distonnect one of the hoses at the hottom of Lhe
oil reservoir. Raise the end of the hose and tie it
up so oil will not yun eul of the trunsmizsion.

. Drain the il (rom 1he reservoir indo the
container,

Remese the filter and replace with a new one.
Add Dexron Automatic Transmission Fluid 1o the
reservoir up ta Lhe lavel of the inspection plug. Re-
place the cover und nut on the reservoir.



DIFFERENTIAL

The tractor’is equipped with a controlled trac-
tion differential, Tightening the hex head capscrews
in the right hand wheel hub {See Figure 14.), pro-
vides pressure against a nylon plug and sleeve around
the tractor axle and prevents excessive wheel slip-
page when the tractor is being used under abnormal
conditions. . The adjusting capscrews are set at the
factory to 2 torque of 25 it. lbs. As the nylon sets
itseif through use, it may be necessary to readjust
the capscrews a few times to maintain 25 fi. lbs. of
torgue {25 lbs. weight on wrench 1 ft. long).

0 HOT AFPLY MORE THAN 20 FT, L3S,
TO THE ADJUSTING CAPSCREWS!

Figure 14

POWER TAKE-OFF

LUBRICATION

The power take-off is lubricated by means of
one prease fitbing Jocated on the bottom front of
the drive bracket assembly. Qccasionally apply
grcase by means of a standard grease gun leaded
with automotive type prease. Be sure to wipe dirt
and grit from grease fitting hefore applying grease
pun.  Lubricate all pivot poinls and idler pulley
bearings with SAE 24 oil every few hours of opera-
tion.

OPERATION

Operation of the power take-off is controlled
by movement of the clutch lever assembly. See Fig-
ure 15. When the clutch lever is in the forward
raised position, the clutch rod releases the tension
holding the idler pulley against the drive belt and
power will not be transmitted to the driven pulley
of the power take-off assembly. When the clutch
lever is in the back, depressed position, the cluteh
rod applies tension to the idler pulley and as the id-
ler puley takes up the slack in the drive belt, power
is transmitted from the drive pulley on bevel gear
box shaft to the driven pulley of the power take-
off. Figure 15 shows clutch lever in drive position.



LIFT LEVER -~
AUADRANT It

SPRING

FIVOT BAR ASSEMBLY

Figure 15
ADJUSTMENT

At points A" and “B” of Figure 13 , check
tightness of hex nut to be sure that cluteh lever
assembly and clutch rod are free to pivot without
binding.

Piace cluteh lever in “ Drive™ position and ob-
serve clearance between collar " {Figure 15 ) and
end of bracket. When implement is attached to
tractor, this clearance should normally be approxi-
inately 3/4", At this setting the idler puley should
be snugly against the drive belt. If additional ten-
sian i3 required, release clutch lever and loosen set-
strew on collar and slide collar farther back on
clutch rod. Retighten sctscrew in collar and put
cluteh lever in “Drive™ position. Recheck clear-
anee. The tension of the idler pulley against the
drive belt must be sufficient to operate whichever
tractor attachment is being used. Any additional
tension is unnecessary and will only cause prema-
ture faiture of helis and idler pulley hearings.

TIRES

The tires of the tractor are inflated with air
pressure in excess of the normal amount for ship-
ment. For comfort of operation, release some of
the pressure until a pressure of 10 lbs. per sjuare
inch is attained for Front Tires and 7 ths, per square
mch is attained for Rear Tires, Maintain tircs at
these pressures,

OPERATION — POWER L'FT KIT

The Power Lift Kit which iz an optional
feature on the Landlord & Sovereign Tractors is
used to raise and lower various attachments with
finger-tip pressure applied to the control lever.

To raise a front mounted attachment, pull the
power lift lever backward. When the desived height
is reached, release the lever and it will return ts the
“hold” pasition. To lower a front mounted attach-
ment, push the lever 1o the frond, then release when
desired depth is reached, -

A rear mounted attachment is raised by push-
ing forward on the lever and is lowersd by pulling
the lever backward.

The index tabs at each end of the quadrant
serve as lock points for the “float™ position which
allows an attachment such as a dozer blade, grader
blade or snew thrower 1o follow ground conlours
freely.

MOTE

The Rear Mounted Tiller Attachrnent
showld be operated-only in the rear
*fioat “'position. Do not operate the till-
er in the “hold ' position, as difficulty
will result if an obstacle is encountered.
This wauld raise the rear wheels off the
greund and propel the tractor forward &t
a dangerous rate. To get in or out of
either “float ™ pasition, squeeze the re-
leasa bar handle upward to clear the in-
dex tab.

Front mounted attachments such as the snow
thrower and dower blade may be operated with the
power lift lever in the “hold” position. However,
downwar! pressure will be exerted on the attach-
ment thus preventing the snow thrower or blade
from following the contour of the ground.



ENGINE AND DRIVE SHAFY

AT A4 0T
0L NIHDIL

‘58T CALd 0F
T GL HILHDIL
—

HIEWNK LEvd 48 HI0HD

AREYOL SET LS O DL SINN
OHY CLTOE SNITJNDD ONY L4VHE JAINQ T NILHIL

'HA LHTOLL

JHY L14¥HS AalHd 04 ONYREOd  ATIWIEY
OHIM4N0D ¥ JDHY TS dA0M LEIH  "IDHYA
0L SKFIAM0S BYI¥ WALHDIL MEHL CLSN1d
ANIOHT SONYAOL $1708 OHET4N0D HILHGIL

“IHOIL 3HY 51708 DHITEN0D

TI¥ NIHA HZLHALL LON 0O

10



ENGINE AND DRIVE SHAFT

1_. ORDER BY PART HUMBER

Ref. Part

Let. Na. Deseription

A Engine, Brigrs & Stratton

B 157144 Stop Axle

C T20002 Lock Washer, 3/8"

D TRa01Q Hex. Cap Serew, 3/3™-16 x 1-3/4" 1.
E 157556 Serew Azzemhbly, Englne, LM, Hear
P 720002 Lock Washer, 3749

G 717003 Full Hex. Nut, 3/8"-16

H 157318 Fue] Hoze (Flexlbla)

o 154327 Crankshzft Extension Guard

K 137303 Engine Pulley

L 154372 Hoge Clamp [VOR SERVICE OHEY}

) T150K5 Hex. Cap Screw, 5/16"-18 x 2

by 157422 Couepling

P 157424 Special Washer

o3 T300N2 Lock Washer, 373

H 717003 Full Hex. N, 3/3*"-16

b TOS01E Hex. Cap Scroow, 378"-16 x 1-1/4" Ig.
T TLG043 Hex Capscrew, 3/8-18x2-1,/2"g,

I 720002 T.aock Washer, 379

Y 718001 Plain washer, 3/3"

w 137016 Drive Shalt Asscmbly

X 0ED1G Hex. Cap Sveew, 378716 x 1-1/4" Ig.
T 157424 Special Washer

A TE0R02 Lock Washer, 3/

AA 717003 Fill Hex. WNui, 3/5" =16

AB 705616 Hex. Cap Screw, 3/8™-15 x 1-1/4
AL 7200602 Lock Washer, 3/8%

Al 157427 Koy

AE 154194 Drive Shalt Flange

AF T13049 Cup Poinl Sorket Heard Set Screw, 3/8"-24 x 5/8%
ALL 157422 Coupling

AH 157497 [ipe Ktpple, 3782 1",

Y 126301 Pipe Cap, 3/8%

AR 157634 Exhaust Muffler

Al 157096 Decal, Fuel Tank

AM T18001 Plain Washer, 578"

Al 157185 Film, Air Cleaner

AR 157131 Film, Alr Clegner

ALy 720002 Look Washer, 3/8"

AR 1361TE Shut-CHl Valve

RT3 157005 Fu]l Tank

AT 156175 Fuel Tank Cap

AU T03053 Hex. Hd. Capscrew, 1/477-20 x 1-3/4"
AV T1T005 Full Hex. Nut, 1/4*'-20

AW 162060 Tank Strap

AX TOE006 Hex. Hd. Capscrew, 3/8"-16 x 2" Ig.
AY 157081 SpaceT

AL 137i26 Air Cleaner ¥pgoecr

BA F1a018 Hex. Hd. Capscrew, 1/47'=20 x 5/8™
BE 718006 Plaln Washer, 1,44

B T20005 Lock Washer, 1/4™

1312 164382 Full-y

BE 154378 Lotk Mut

nF¥ 720001 Lock Washer, 0/16"

B 108582 Felt Pad




12

FRAME, HOOD, GRILL, & INST. PANEL




FRAME, HOOD, GRILL, & INST. PANEL

HRol. Fart

Lat. N Description

A 164003 Support Aaserably, Fuel Tank & Baftery
B

c Toa0:8 Hex. Cap Sovew, 516" -18 = 1-174%
o 717511 Fult Lock Hex. Not, 571618

E T17T0H1 Full Hex. Nut, 5/16'"-18

F T20001 Logk Washer, 5/16"

rg 73012 Hex. Cap Scrow, 3/164-1H x 5/8

H 1640314 B+ H. Side Panel

J 1640413 L. H. Side Fanel

K T18032 Nut Retuiner

L 164117 Fut Relainer

by | T130158 Hex. Cap Seraw, 1/4""-20 x 5/5*

N 144242 Ingt. Pahel Assembly

1 718032 Mut Brtiiner (Frame Cover)

Q 715094 Hex, Cap Berew, 1/4"-20 x 1/

R 120003 Lock Wagher, 1/4"

5 T1TO0S Full Kex., Nut, 1/4"-20

T LG40 Frume Assemhly

u J2000& Lock Washar, 7716

v TH502D Hex. Cap Screw, 771614 x 1-1/2""
W 157057 Base Weight _

k3 157060 Fronl suppo, 1=3/4"" x 2-1/2" x A-5/8"
Y 157482 Angle Assembly (Frumo Rear)

] T1a050 Hex. Cap Screw, T/167'-14 x 1-1 72"
A TEHIOR Lock Washer, 7/16'

ahb TIT0Z22 Full Hex. Nuf, 7/16%"-14

AL TOG003 Hex. Cap Screw, 7016 =20 % 1-1,/2""
Al I3T06D Fool Hesl

AE 137080 L. H. oot Rest Pad

AF 1570840 . H. Fout Rest PPad

AG TOF0M Hox. Cap Screw, /4" -16 x 374"
AH Ta0002 Lock Wuaber, /A

Al T1T003 Full Hex. xui, 3787 =15

Ak 164008 Cover & Tutw Assemibly

AL T1R022 Hetainoy Nut {Front)

AM T1H03q Retainer Xut. (Rear}

AP 713082 Hex Screw, Whiz-Lock Flange,5/16-1R x 374
g 137138 Bracket Assemhbly

AR 715002 Main %asher, 5/161°

AR TZ20001 Lock Wwasher 3/i6m

AT T03{19 Hex. Cilp Serew, 37167=13 % 1-1/4"
AL T20001 Lack Washor, 3/16""

AV TOS01A Hex. Cap Screw, SFL6H-1% x 1-1/2"
AW 164008 Gritle

AN 122185 Clamp

AY 714003 Self Tapping Scrow, =ALG x 142

AL 164024 R. H. 5iile Plale

Ba 184027 L. H. Side Plate

BE 114005 Beli-Tapping Screw #10-Z4x 1/2"1g.
BC 714003 Sell Tapping Screw, =il x 1/21

BD 164011 Haoiod

BE T1R01 Nul Retainer (Hear}

BF Tld024 Nul Betiiner {Front}

KRG 715037 Theemil Screw

BH 162120 Felt Pad

BT 1413 Felt Pacl

BR 166200 Rod Guide

EL.

e

BN

BE

BQ 157020 Shill Bed Guide Assembily

BR T1E022 Relabner ket

BE 120003 Lok Washer, LA1""

BT 164129 Il Brzip

BE 715018 Hex. Cap Screw, 1/4"-20 x 378"
By 164042 Throttle Contlroel

B 1540159 Choke Control

BX 158475 Bowden Wire Clip

BY LETE Throtlle Cable Rracket

BE 4421 Sell Tapplhg Serew, 1/4-20 x5/
CA 123 &R Clemp

CR TO5015 Hex. Cap Sorew, 17204 x 5/8'"
[ T20003 Lock Washer, 154"

cD T1O004 Flain Washer, 1/4"

CFE TiT005 Full Hox. Hut, 1/4'-240

CF 17007 Full Hex. Nut, ¥10-52

L& ¢] 10004 Mech. Hd. Hd. Serew, #10 =32 x 3/8™
°H T14005 Sell Tapping fd. Hd. Screw, #10-24 x 172
[eh) T2a003 Lack Washer

CE 186107 Simpliciy & Number 31128 Film
CL 154135 Plate, Assy,

M L1y Etgblum 75T

CH Taguoy Wwiasher Lock

CP T17043 Fuoc Nut -2l

(8] 4191 Plup Button

13



14

HYDROSTATIC CONTROL GROUP

Raf, Part Mo. Description Ref. Part Mo, Description
Let. Lat,
A 166036 Lever Assembly u F20002 Lock Washer, 3/8"
E 166038 Stop Clamp v 17003 Fuli Hex Mut, 3/8™-16
G 720003 Lack Washer, 1/4" Std, W 153058 Pin
D F0E002 Hex Capscrew, 17420 N.C. x 12" x 722001 Cotter Pin, 332 » 34~
£ 166050 Handle Y 168083 Rod Assy., Centrol, Front
F 166178 Shift Ball Handle, 5f16" Z 166088 Turn Buck/e
G 16E047 Spring AR 718045 Full Hex Nut, 7271614 L.H.
H 168063 Spacer AB F17022 Full Hex Mut, #/16"-14 R.H.
d 18E0E1 Shoulder Bolt AC tE608a Rod Assy., Rear Contral
K 19006 Plain Washer, 1/4" AD 166578 Specer
L T1I813 Full Hex Lock Mut, 1/47- 20 AE 719002 ain Washer, 5/16"
M 166087 Support Flate AF 166095 Shaft Assy,, Cantrol
M F20001 Lock Washer, 516" AG 166070 Ball Joint, Double End
P 71001 Full Hex Nut, 5/16”-18 AH 166082 Link Asgy,, Contral
O FOR2 Hex Capscrew, §/16"-13 N,C.x 6/3" Ad 17002 Full Hex Mut, 5/16%-24
R 164180 Handle AK 723048 Raoll Pin, 174" x 1-1/4"
3 164123 Link, AL 166160 Spring Clip,
T 7180017 Plain Washer, 3/8” AM 107135 Spring




CLUTCH AND BRAKE GROUP

Part No.

Ref Descripticn Rel. | Part No. Oessriptian
let Lav
A 154208 Brlver Pulisy AC T13503 Cup PL. Socket Hd, Sat Screw 5/16-18x G/ 16"
| 20003 WaodruIf ey, 316 « 39 AT 157300 Food Pedel Arm, 174 x 1-3/4 x 5378
C 166122 "y Halt AE Ha0m Plain Washer 35"
o 168122 Belt Guard SAmembly AF TRO02 Lock Washer, 378"
E 184268 Fdlar Pulley Ad; 717003 Full Has. Mut, 33" - 16 M.C.
F 71900 Plain Washer, 38 AH 103419 Bushing
G 162081 Spacer Al 157280 Frws1 Pedal Assembly
H TOs003 Hex Copeerew, JFE-16 % 2-1/47 19 AK 162008 Fedal Pad
J F20002 Lock Washer, 38 AL 164r11) Parking Brehe Hod
K 117603 Full Hex. Mel, 378" - 18 MN.GC. Ad a0 Carter Pin_ 3,32 5 3047 Ig,
L TR Jam Hex. Leek Kut, 3B - 16 N.C. AN 1043143 Farking Brake Brackal Ascy.
[ 16613 Idler Lever Assambly A 167287 Specer
L] TERT20 Spacer AP F10003 Flain Washer| 7016™
8] 1180071 Plain Washer, 38" A0 164147 Farking Brake bodck
P THEK2 Lock Washer, 348~ AR 157127 Canical Spring
Q J15063 Hex, Capscrewe, THE™ - 14 x 3318 AS
R 168157 Rod Guida Asvembly, AT TOE010 Hex, Capscraw, /816« 1.3/ 1y
] 175U Fuell Hex. Lock Nut, 5/156" - 18 M., Al 166056 Furuke Rad
T 1661 Qutch & Hreke Rod Al F17003 Full Hew Mut, 3/ - 16 M.
U 722009 Corter Pin, 1/ x 304" Ig. A F2H01 Coner Pin, 732" x 3/4" la.
v TN Full Hex. Mut, 5716 - 18 N.C. AX 164113 Rod Guide Sssembly
w 159106 From Tensiga Spring AY 7511 Fult Hes, Lock Mut, 5/16™ - 18 M.C.
X 1661585 Spriceg Brackel 1754 x 1 = 11-1/4" A2 166057 Brake Band & Lining Assembiy
k4 14037 Hex. Hd. Capuerew 348 x 3 B 166058 Brake Band
Zz 543680 idter Pulley Spring =] 166055 Brake Lining
AA 166173 Driven Pullay BEC TrARD2 At Mo, 7w 1547 1g.
Al 157332 Koy BO 166174 Brake Drarm
. BE EAN B Lock Mut, 77167 - 14
BF 158194 Wadher
BG 719052 Pisin Washer, 516"

15



REAR WHEELS AND AXLE

ASSEMBLY <IST4H

164214 Wheel Hub & Gear w/Bearings

HOT ILLUSTRATED: HUB CAF CHRCME DELUXE 154505

ORDER TIRE & TUBE REPLACEMENTS FROM TIREE MANU-
FACTURER,

GRUER BY PART HUMBER




REAR WHEELS AND AXLE

I—— QRDER BY PART NUMBER

Ref. Part

Let. NL. Description

A 195650 Washer

B 713002 Set Serew, 571618 x 378",

C 157644 Whee] Drive

D 3261100 Huh Baolt

E 1534204 L. H, Wheel Hub

F 155129 Key

G 715022 Set Sorew, 3/37-16 ¥ 1-1/2™ Ig.

H 713004 Set Screw, 3/8-1E8 x 1M 1.

J TI1TOZ1 Hex. Jam dNut, 3/8™-16

L 105058 . Bearing

Al 152041 Nylon Bearing

h 133068 Bearing

R 1533042 Nylong Plug

5 713508 Control Traction Balt T/167 =20 x T/2* |y

T 164317 Diflerentiy] Carrler

u 1a71z0 Drive Key

v 154035 Axle Washer

W 164218 * Diflerentia]l Cover

X 184219 Gifferential Gear

Y 723501 Hi=Fro by

kA 13429 Hetuining Ring

AB 154237 Axle Washer

AC 121311 Lifferential Pinign

AD 121083 Pinion Diflerential Sptndle

AE 121084 Litferential Spacer

AR T190m2 Plain Washer

AG 154220 * I¥fferential Cover

AH 715043 Hex. Cap Screw, 3/8'-16 « 2- 1,20

ad T17510 Full Lack Hex. Mut, 3/4*"-16

ARK To5015 Hex. Cap Screw, 1744 =20 x 5/8"

AL 120003 Leck Washer, 174"

AM T17005 Full Hex. Nol, 1/4""-20

AN 121190 Differential Cover Scal

AR 164221 Rear Axte

A 154065 Axle Collar

AR 154065 Axle Collar

AS 713002 et Sorew, 3716°'-18 1 /5"

aT 157637 Tine 1142 5 12

AU 137029 Valve Siem

AY 1576346 Whil & Tins Ars'.

AW 1537638 Tube [Far Servico Onky)
CALUTION

DC NOT EXCEED 25ft. FOUNDS OF TORCUE OMN FART NUMBER 713508,
REFERENCE LETTER [S}, CONTROL TRACTION EOLTS.

* Reference letters "W" and "AG" must be replaced in pairs.




ONINIALS B GO¥ FIL ‘ITIXY ‘STIAHM LNOUL

HIGNNN LAYd AR ¥F0A0

T1Z9er AXA 1300 FKOHHD Y 40 JALYHISNTTI LON

W

137 1Y A¥N-Y-L03 dny
dADHY IH ¥IAHY EH1

Agwessy WIY Julaadng
aaowal puy (1) 2Ivmpaey  Funoeye
aaowaa (y] sBupzeaqg appasy asuaad ol
AUIaE

~EEal ago)aq (O qaaL JsYan pue {d)
Bumgeng {v} "sdujavsg apaay 9ol H
' “Teamg 2R "H'H
pus (1 *op) smaaosden a1 sovpday o
‘(g "ON) MaaDE

198 DUT {F “ON) 10N CxE Syl uauA) g g
‘duisms yim s1ajaau] 1 OEgl WEn o
'3YE3W 100 20T SAEM) S JEyl 24nE ag
“ySERow] WU s1dlad Tyl vens
—ot B UT 3Ip I SuIaEE pUE UoIuL)
A |on (g o Ul ONI0a3RT TNy 3
g *ON) MIXIS 195 MASEOT g

*{Z "oN} 18y *XEH UAECOT )

~fpw 8y} o no Aaom pog ymeys Hut
~Z1a0)g Wl ) {1 o) sadoeden asomay g
PUE] FMS T[Ty asolEnt -y

LNIWLSArOY FINVEYITI A¥3D DHINIILE

@I 490 ONIL3ALS - LE0GaY

w3340 - 260531 ——3

18



FRONT WHEELS, AXLE, TIE ROD & STEERING

I—— QRDER BY PART HUMBER

Rel. art
Lut. xo. Descripticn

A 157505 Wheel and Tire Assembly

B 154397 Bearing Cone, w/seal

C 1545492 Bearlng Cup

D 105%1A1 Washer

E 157508 Wheel w/Besring Cup

F 157490 Tire,

0 164247 Tube,

H 1574M Zpindle Aszembly, R.H.

¥ 157611 Splatle Assembly, L.H.

® ROE1012 Wusher

L RO21010 Yat Collar

I 713503 Cup Point Socket Hemd 3e1 Screw, 5/16%'<18 x 5716 1g.
N 5021010 Set Collar

P 27002 Grease Fitting

o 157616 Axle Aszembly, Fromt

3 157018 Sparer

g 719004 Plain Washer_ 1,/2%

T T0a03T Hex. Cap Serew, 1/27-13 x 1" Ig.

u TIT51E Full Lock Hex. Nut, 1/2' =13

v TOS018 Hex. Cap Serew, 3/87-16 = 1-1/4"" lg.
w 712001 "lain Washer. 3/8"

X 154177 Spacer

Y Y202 Lork Wusher, 2/8""

A T17003 Full Hex. Xut, 3/3*"-14

Ad 131289 Bouring

AB 157613 Arm Assembly, Steprlne, LoH.

AL 7130048 Serew, 501, Cup Point, Square Head, 3/16*"-19 x L/2" ig.
AD 157427 Key

AE TITI2R Full Hex, Lock Mul, 2720

AF T20004 Lock Washer. 172

AG 164272 Bali Jainl

AR 1aa2T1 Tie Rewl

A 717015 Wul, 1/27.30 K. F

Ak 165078 Stepring Wheel

Al T23003 Waoodrull Key, »9 ’
am ¥1a50% Sovket Head Cup Poinl 520 Serew, 3716710 x 37167 1.
AN 713502 sorket Hil. 5ot Serew, 5416715 ¥ 144 1g.
AP 137258 Heering Shaft Assermbly

AG 153081 Spueer

AR 719001 Plain Washer, 3/8*

AS 720002 Loek Washer, 2/

AT 715030 Hex Cap Screw, 378" =18 & 3747 1x.
Al 154153 Universal Joint Pin

AV 157254 Bushing Assembly

AW 157258 Bushing

AX 157253 Fin Eccentric

AY 158359 Retainer Ring

A TADO02 Lock Washer

BA 717003 Full Hex. hul, 3/ -18

BE 713012 Sq. Hi. Set Screw, 104" -20 x 3747 1z,
B 157302 Stearing Bracket

BD 154258 Newlle Bearing

BE 720001 Lack Washer, 3/16'

BF TOB012 Hex. Cap Sereew, 5F16-13 x 5/R

B ADE1D1Z Washer

BH 164263 Steering Arm Assembly

BJ 164235 Gear Steering

BE 108142 Arhor Washer

BL 152487 Liub Cap

Bil 717519 Gripco Center Lock 7716 - 14

BN 715026 Hex Cap Screw,

BF Timnl Full Hex. Wul, 5/15°"-12

B{ 154204 Snup Ring

BR 157285 Retainiry Ring

BS 157494 Deag Link

3T 154486 thtzide Bearlng

BU 157305 Yalve Stem

BY 157077 Steering Bughing

1%




dNOY¥Y NOISSINSNVYHL

20



TRANSMISSION GROUP

Ref, Part Mo, Description Ref. Part No. Description
Let Let.
A 166106 Gear Case Complete lincludes B thru F)| AE 166012 Meadis Bearing
B 166001 Gear Case AF 168028 Shifter Shafir
cC 723018 Roll Pin, 3/8” x 1-1/4" AG 718019 Cons PL Setscrew, Hollow Hd,,
(8] 154271 Meedle Bearing BAE"- 18 x 1427
E 166018 Needle Bearing AH 166027 Shift Fark
F 167515 Needie Bearing Al 154323 Spring
G 168011 | Brake Shaft AK 154262 Shift Lock Ball
H 166004 Gear - 1at Interm, AL 1661584 Shift, Shaft Assemhly
d 168005 Sliding Pinion AM 166023 0" Ring
K 166014 Koy AN 166029 Shift 5tem
L 186013 Washer AP 17029 Hex, Jam MNut, 511824
M 166015 Retainer Ring Al 166162 Lift Lever Latch
N 186021 Oil Seal AR 726002 Fipa Plug, 174"
P 166012 Shaft, Interm. A5 726003 Pipe Plug, 3/8"
a 165010 Pinlon & Gear Assembly AT | 728501 Streat Elbow, 376" x 90°
31 166016 Washer AL F0s007 Hex. Capscrew, o/ 16-18 x 1"
g 166017 Retaining Ring AY FOBD20 Hex, Canscrew, 5f16-18 x 2
T TE6NG6 Axla Tube Assembly AW 120001 Lock Washer, 516"
u 166006 Drive Gear AX 166097 Hydrostatic Pump & Motor Unit
v 154096 Key AY 166003 Motor Shaft Pinten
w 154097 Washer A7 123144 Washer
X 166167 Washer BA 715103 Hex, Capscrew, 5/16-24 x 5/8"
ki 154268 Enap Ring EB F20001 Lock Washer, 516"
Z 124269 Seal BG 166026 (" Riny
Ab TEI02 Greasz Fitting BD 715064 Hex, Capserew, 7f17-14 x 4
AR 188043 Gear Case Gasket BE 120005 Lock Washer, 718"
AC 166103 Gaar Case Cover Sub, Assy, (includes BE 17022 Heax, Nut, Full, 7/16"-14
AL AE.E, FI BS 164224 Bushing
AD 16E007 Gear Case Caver EH 166040 Spacer (R.H.Side)
B. [ 166041 Spacer (L.H.Side)

2



HYDROSTATIC COOLING GROUP

22



HYDROSTATIC COOLING GROUP

Ref, Part No. Description
Let,
A 166022 Pulley Fan
B 715040 Hex, Scraw, Washer Hd,
o 166114 Fan Shroud Assembly
D 720001 Lock Washer, 5/16"
E 717001 Full Hex. Nut
F FOEO 7 Hex. Capscrew
£ 714026 Hex. Serew, Thd.
H 714004 Tapseraw, Round hd. slot
J 166134 Cooler Deflector
K 166165 Caplug
L 1668135 anl Coaler
M 1868136 Hydraulic Hose
N 186137 Hydraulic Hose
P 166138 Hydraulic Hose
] 166044 Hosa Clamp
R 166138 Beaded Inzert
g 166024 “0" Ring
T 185140 Resarvoir Asserobly
u 166147 Filter Element
v 166171 Spring
w 166150 Washer
X 166080 Reservair Cover
Y 16600 “0¥" Ring
Z 166151 Nylon Washer
Ab 17926 Elastic Stop Mut
AB T26263 Pipe Plug
AC 719002 Plain Washer, 515"
AD 720001 Lock Washer, /16"
AE T1700 Fuli Heo, Mut, 5/16 - 18"
AF 705017 Hex, Capscrew, 5/16-18 »x 344"
AL 166173 Driven Pullay
AR 157332 Key
Al 713503 Cup Pt. Socket Hd. Set Scren,

B/16-18 x bf18"”

23



24

BEVEL GEAR HOUSING

Ref. Part Eal, Part
Let. Ne. Description Mo, NMa. Description
A 154062 Bevel Gear Housing, W/Bearings w 105013 Hex Capscrew, 5/18'-14 x 5/8'" lg.
B 154325 Pipe Flug X 14121 Bevel Driven Crear
c 154135 Drive Shalt Y 725003 Key
Z 154026 Washer
E 717517 Hex Jam Nul AA | 154281 Hex Capacrew, 3/18'"-18 x 3/4" Ig.
F 154137 Shim (A= Required) AB | 154282 Gaskot
L] 154138 Shim AC | 154249 Hourlng Cover Asscmbly
H 157863 0dl Seal Ay | 25002 Pipz Flug
J 118011 Bgll Bearing AE | T2A501 Streat Elbow
K 154135 Bevel Drivan Gagr AF | 726003 Fipe Flug
L T25003 Key AG 1 166049 K. H, Side Plate
M | 154279 Needle Bearing AH | 720005 Lock Washer, 7/18"
N | 118117 0il Seal AT | 705041 | Hex Cap Screw, 7/16"-14 x 1" I,
P | 157426 | Driven Shaft AK [707003 | Hex Cap Screw, 1/4"-20 x 5/8" Ig,
Q | 154263 | Ofl Seal AL |705042 | Hex Capscrew, T/16"-14 x 1-1/4" Ig,
R 154258 Meedle Bearing AM [ LGB0S4 L, H, Side Plaie
5 118134 Retalning Ring AN
T 118011 BEall Paaring
| AP | 168077 Spacer
U { 154040 Berring Clamp Plate ar_
v 1 72000 Lock Washer, 6/16" AGQ | T1T082 Full Hex Nut, 7/16"-14




SEAT AND FENDERS

ORDER BY PART HUMBER ]
Hel. .Part .
Let. K. . Description
A 156203 Seat Assembly
B 168111 Seat Deck Assembly
C ‘164029 Seat Deck Bracket, Front
I TI7Z1I0 llex, Locknut, Full, 3/8"-16
E 705016 Hex, Head Capsarew, 3/87-16 x 1-1/4"
F 159085 Cushion Connector, Front
G 154145 Spring Clip
H 120001 Lock Washer, 3/16"
J 717001 Hox. Mub, Full, 5/16%-18
K T05012 Hex. Head Capscrew, 571618 x 5/8™ 1g.
L 730001 Lockwasher, 5/156"
[ 717001 Hex. Mut, Fufl, 5/167-18
v 05012 Hex. Hesd Capscrew, 5/16*'-18 x 5/8" ig.
P T20001 Lockwasher, 5716 .
Q T21601 Lockwashar

rE



26

REAR LIFT DRAW BAR GROUP

ORCER BY FART HUMEBER

Rel.| Darl Ref.| Part

Let.| No. Bescription Let.| H&o. Description

A 154203 Lilt Lever Quadrant AE 157013 Latch Rod

B 157650 LIfL Levor Boarlng AF 722001 Cotter PFin, /32" x 3/4"

€ | 705031 | Hex. Cap Screw. 3/8"-1¢x7/8" AG | 154226 | Spares

D TOL16 Hex. Cap Serew, 3/8"-16x 1-1/4" \H 152008 Spring

E | 720002 | Iock Washer, 3,/8" AJ | 154227 { Thumh Button

¥ 154210 Lift Laver Bearing AK | 158209 Handle Grip

G 705031 Hex. Cap Screw, 3}"3”415312?,:"8" AL 153054 I%n

u TRO002 | Lock Washer, 3/8" ) E1D4r ;

I ]5?640 Lift Shaft Assemhly :_::: ?jém?md ip:lmnﬁ Ag:irmbly

Ko | Jo762e | Ser Collar . AP | 705047 | Hex. Capscrew, 7/16"-14 x 1-3/4
I. T12303 Set Sorew  5/16'-18 x 5716 AQ 16607 Spacer

M | 164122 | Dear Lift Red D /8

N AS | 197035 | Tl Hen ook, 4718

P 154631 | adj. Yoke End ex. Nut, "

3! 157325 Pi:! AT | 705041 Hex. Cap Screw, T/16"-14 % 1"
R 722008 Cotter Pin, 1 /8" x 1" AU 720005 Lok Washey, 7/16™

5 705052 Hex. Cap Screw, T/16"-14 x 3-1/2" AV | 188074 Draw Bar Assembly

T 154214 Tiller Lilt Xgzemhly AW | 705042 | Hexw Cap Screw, 7/16"-14 x 1-1/4"
u BO21010 | Set Collar AX | 188075 Draw Plate

¥ 713303 3 Scroew, 516" =18 x 5/18" AY | 715018 Hex Cap Screw, 1/4-30 x §5/8" ig.
W 1537625 Front Lilt Lever Assembly AZ | 720003 Lock Washer, 1/4"

X 157120 Key BA | 717005 Hex Nut, 1/4-20

¥ TIZ502 | Set Screw, 5/16*-18 x 1/4" BB | 186110 | Spacer

z 157628 Lill Lever Assembly EBC 186108 Plate, Decal

Ax [ 1537120 | Key ound Pin

ABE 713502 et Svrew, 516" =18 & 1 /4" gg ;?g?‘g:ﬁ g:rmglé??;l

AC 154224 Lill Lever Latch BEF 166197 Fllm. Safet

ap | 723007 | Boll min , ¥




POWER LIFT GROUP

MOTE: REMOYE PLASTIC CAPS BEFORE CONKECTING HOSEY

i
» /1 V
. \ ‘ g [ K
s ot i
& e
A B cap-FITTING 157248
a F ? A FOR SHIPFING ONLY
167243 CAP-FITTING [ G T 1 NOTE. CONNECT FITTING
FOR SHIPPING ONLY AP L Al ) " WITH Y0 ANGLE NERE
1]
\ iz 3
AZ
. ) Y
_"_“‘x\ .
o _— b
D I
L, : j'! J|r
] LA
o
]
ORDER BY PART NUMBER
Ref.| Fart Ref. Fart
Lat. No. Description Let. R Descriptivn
A 164277 Fltting Ar | 157407 ' Ring
B 1572140 Hose Assembly AB 1574405 "o Ring
s 157211 Hoze Agasmbly AL 157444 L R.ing
D 157236 Cylinder Assembly AD 157445 Ball
E 157228 Side Bar AE 157446 Pin Cam
F T20001 Lock Washer, 5/18" AF 7200403 Lack Washap 1/4"
a 717001 Full Hex. Nut, 5/16""-18 AG | 157448 | Spring
H 157225 | Pin AR | 157449 | Cape
J TZA09 Cotter Pin, 1/68" x 3/4" Ad | 157450 | Diriva Gear Assembly
K 1571584 Ram Bracket Plo AK | 157451 Dowel Pin
L 157001 Ham Bracket AL 157452 Front Cover Assembly
M TOS052 Hex. Cap Screw AM [ 151453 Eack Cover Assembly
. 7/16"-14 x 2-1/47 AN | 157454 | Driven Gear Assembly
N 7200068 | Lock Washer, 7/18" AP [ 157455 1 Boit
P 157433 Heat Shield {for service only) Ag P 157458 Canter, Section Machined
Q 157434 | Casket AR [ 157457 ] Relief Valve Assembly
n 157435 Wear Plate AS 157459 Borew
g 157428 Sanl AT 1 157460 Screw
T 157437 RDt!:l:\?_Sea.l AU | 157462 Flllar Cap Plug
Li) 157438 “D: Ring AV 157463 Drain Tug
v 157438 | “O'* Ring AW | 157464 | Inlet Nipple
W 157404 0P Ring AX | 157455 Inlet Eibow
X 167441 | Stat-0-Sezd AY 137461 | Tank Assemuly
¥ 157442 | Shaft Drive Key A%Z [msoes [ Flat Washer, 1/47
Z 1574406 0" Hing

1



POWER LIFT GROUP

POWEH LIFT GROUP L
i, T

e

]

Raf. | Part Rei. | Parl

Let. Wo. Description Let. Wo. Description

A 157587 Pump Support Assembly W 167233 Fivol Bar Assembily

B | 157428 | Angle Bracket X | 7os007 | Hex. Cap Secrew.5/167'-18 x 1°

c T18033 Hex. Nut, Whiz Lock, 5/16*'- 18 Y 1574245 Hoze Clamp

D TOS00E Machina Scraw, Flst Hd, z 705021 Hex Cap Screw, 1/4"-20 x 1
3/8-16x 1-1/4"g. Apn | Ledg44 Fanaol, Sids L. H,

E 157148% Cnzadrant AB 718035 Mut, Whiz-Lock Flange 3/8""-16

F 715057 Hex. Cop Screw, 1420 x 3 /4" AC 157620 Lifl Levar Bearing

G T20003 Lork Washer, 1/4" AD TO5031 Hex. Cap Borew, 3/8'"~18x 778"

H 717005 Full Hex. Mut, 1/4"*-20 AE 720002 Lack Washer, 3/8*

J 714006 Plain Washnr, 1/4" AF | I5TG21 Lift Sheit Assembly

K 157204 Stop Plate Al 157624 Set Collar

L 157205 Spacer AH | 157242 Decal

M 157200 Lower Agzembly AJ 164122 Lift Rod

N 157206 Latch Rod AK 157631 Addj. Yeke Epd

B T22016 Cotler Pin, 3/32" x 5/8" AL | TZ2005 Cotter Pin, 1/8" Dia. x i

Q 157207 Spring AM [ 154214 Tiller Lift Assembly

R 157208 Connecting Link AN 8621010 ] Sct Collar

8 157430 Fump Pulley AP 157625 Front Lift Lever Aszembly

T 713503 Bet Sorew, 5716°"-18 x 5/16'" Al 157130 hey

u 187230 oy Belt AR | 71raqqe set Borew, S/167-18 x 1 /40

v 157484 Drive Pulley A8 | 157232 Film

INSTRUCTEONS FOR ADJUSTING HAND LEVER AND FLOAT 5TOPE OF QUADAANT ON POWER LIFT UNIT

Attach pump to pump supporl assembly #157587. Then allach support wegembly to funl tank and steering
post sgpport.  Attach lever with connrcting link to valve apool shaft.

Dlace Lhe lovey #157200 with the latch rod #157206 in the exact middle of the two hex cap sorews V' F* lo-
cated in the quadrant #157199. Thisisdone by adjusting the angle brocket ¥157428 and quadrant #157199 up
or down on Lhe support #157587. Tighten the capscrews securing the bracket and quadrant to the support.

Move lever to most extreme pesition (fronl or rear). Bring stop plate up so notch is steiking rod #157206
and securs capscrew [F) furthest from handle. Hepart procedures to the othar extreme for othar atop plate.

Check rod #157206 in both positions. This rodd is not 1 have ANY FREE MOVEMENT when in front or rear
fNoat positicn. Excesalve play atihis polnlinereages back prossura oh the pimp and may csuse overheating
af the pump. I pump is moved to lift position (fronl or rear) and then drops the loed before entering float
pogition, read]ust Lha hand levoy to center of guadrant as described abowe. O] lever and rod to insure free
TOOVEMENnt ..

The bolts heolding the pump and tank iogether should be checked and tightened 1o torque or 50-50 INCH

POUNDS. .
CAUTION DO WOT QVERFILL CAUTION DO NOT DVERFILL



POWER LIFT GROUP

G.L57318 GUIDE CYLINDER EMD A%SY
Cansisra af

1 - 157216 - *"@" Ring

1 - 157223 - Bushing § net servicind aeparalely 1

T - 1A% - Shod

A-157211 BASE CYLIMDER ASSY.
Conuinng af
- 157214 - 'O Rlng

1
1 - P16 - M, Hac, Joom
7 - 157204 - Sred ORDER BY PART NUMBER
Hef. | Part Bel. | Parl
Let. Mo, Deacription Let. o, Desceripllon
A 15132 Cylinder Base Sul-Assemhly 3 157214 =" Hing
E 157213 Cylinder Base L 157670 -0 Ring
C 157214 | Stud Bolt, 3/16-18 x 7/4" &l 157222 | ¥oke & Bed Sub-Assemhly
G 1587215 Boll Eye N 157343 ¥ oakeer
E 1170158 Jam Hex. Nut, 1,/2"-20 P 1537224 Pizlen Rod
¥ 187215 Cylinder Q 157236 Piston
G 157218 | Sub Assembly Guide ;] 157668 | o Hing
H 157219 Cylinder End Guide 5 717009 Full Hex, Nut
J 157220 Bushing

IT 15 YITALLY IMPORTANT THAT THE HYDRAULEIC FLUID AND ALL INTERNAL PARTS OF
THES UNIT BE KEPT COMPLETELY CLEAN AND FAEE oF FOREIUN MATTER OF ANY TYPE.

USE UTHBST CARE [H ADDING OR CHEGKING FLUID, AND \W PERFORMING ANY SERVICE
0N INTEGRAL PARTS,

(Far ingtimce if n AL or athar part iv dropped w0 2 confamlvrded tarface, The part mest bn care-
fully washad 20 drled befvrn re-asing.]

MEMEMBER-HYDRANLIDS DEMARD CLEAMLINESS




{319 d 3aI5H T

o8
@— 39

@ »

v

WILSAS HOLVYHINIAD-HALHUVILS IIHLIO3T3

K]}



ELECTRIC STARTER-GENERATOR SYSTEM

Ref. Part Mo, Description Ref. Part Mo, Description
Let Let,
A, 122236 * | Motor - Generator AE 122143 Fuel Tank Insulation
B 122213 Generator Start Cable AF 122195 Wira Clarmp (Genaratar Cablal
c 122023 Terminal Cover AG 164258 Hamess Assembly
G 122140 Reg, Gen, Wire AH 165073 Speed Clip
E 167524 Yy Belt Al 122216 Sorlenoid
E 1676564 Support Assembiy AK 717005 Full Hex. Mut, 1/4"-20
G F20001 Lock Washer, 5/16™ AL 12211 Armmerber
H 715048 Hex. Capscrew,5/16-18 x 3/4™ (a. AN 122172 Fuse, 20 AMP
J F20001 Lock Washer, 5/18" AN 17007 Full Hex, Mut, 10-32
K 717001 Full Hex. Mut, 5/16™ - 18 AR 122147 Wire {Ground to Ground)
L 708019 Hex., Capscraw, b/ 16°-18 x 1-1/4" AL 122233 Safety Switch
M 122193 ** | Veltase Regulator AR 122201 Starter Switch wiKeys
N 164254 Bracket AS 721003 Lock Washer, ext. Moo 10
P FOe030 Hex,Capscrew, 1/3-20 x 3/4" 13 AT 714005 Ad,Hd.Screw 10-24 x 1/2"
2 720003 Lock Washer, 173" Al 7215089 tock Washer Int, 915
R 17005 Full Hex,Mut, 1/4"-20 AN 122183 {lip Fuse
5 157102 Belt Tightener ANy 122173 Battery Bracket
T F08017 Hex Capscrew,5/168-18 x 3/4” Ig, AX 122174 “J" Bolt
u Fia002 Plain Washer, 5/16" AN F20003 1 ock Washer, 1/47
v 720001 Lock Washer, 516" AZ 18042 Wing Mut
W 1700 Foll Hex, Mut, 6/16"-18 BA 122160 Film {SIMPLICITY)
x 1221840 Battary BB 122203 eys
Y 122704 Cakle [Battery to Solenoid} BC 1222356 Hex Nut - Special
Z 122138 Cable [Battery te Ground) BD 166174 Switch Support
Al F15080 Secrew Hex. Thread Forming BE 05017 Hex Capscrew, 516718 x 3/4"
1420 = 1727 In. BF F20001 Lock Wasber, 5/ 16"
BG o Fudl Hax Mut,5/16"-18
ab 122142 Battery |nsulation BH 122234 Hut
* FOR SERVICE CONTACT YOUR LOCAL
UNITED MOTOR SERVICE DEALER {DELCO-REMY)
- pmmemm  BLACK
AMMETER e
T lveLLow YELLOW
STARTER Bq} > TITE |
SWITCH MAG
PURPLE VDLTAGE
REGULATOR
BG F
SAFETY HLUE — —
EWITCH
2= (o
- GENERATOR
= BATTERY SOLENOID ‘Ef-‘j‘

33



32

POWER TAKE-OFF

USE WITHOUT HYIDRO- LIFI

Ref.} Part Hel.l Parl

Let. MNa. [descriplion LarL, Mo. Description

A 157285 P, T.0. ~ Brackel AH T1T002 Pigin Wazher, 3/16*

B 157268 | Bearing Housing AJ | 717525 | Elastic Stop Nut, 5/15-18

< 154258 Negdle Bearlng AK | IS4362 Plyct Bar Assembly

2 727001 Grease Fitting AL | 715001 Plain Washer, 3/8"

E 157645 Support Flate Adl Tl7510 Full Lexk Hex, XNuL, 3/8"-15
F 154233 Pivor Rod, 578" Dia. x6-13/716%" AN 122005 Rnoh

G 157270 "'t Bolt AP 157121 Tulley

H Ta0001 Lock Washer, 5716 AG 3061081 Rey

J 7117001 Pull Hex. dut, 5/15™"'-18 AR 64152 Bett Gyard Assemly

K 722007 Cotter Pin, 3/16" Dla.x1-1/2"* AL 05005 Hex. Cap screw, 3/9'=16x1"
L 157266 Shaft Assemhly, P.T.O. AT 715001 BPlain Washer, 3/8"

[ 713303 Bet Berew, 371618 x 516" AU 720002 Lock Wwasher, 374"

N IRETI012 Washer AV 717003 Full Hex. Mul, 3/8"-16

P 157116 P.T.0. Pulley AW 157350 Bell Gaard Support

Q 725003 Woeddralf Koy #9-3/16"" x 3/4" AX | TO5007 Hex, CapSerew, 37167 -1 % 1"
R 154146 oy Bedl AY 720001 Lock Woishet, 5716

5 1537263 Idler Lever Assemhly Az 117001 Full Hox. Xw, 316" "-1R

T 154534 ldler Pulley BA 161080 Bell Stop

L T19002 Plain Washer, 5716 aB TO5007 Hex Capecrew, BFAIG-15x L' 1.
v To5018 Hex. Cap Screw, 3/8""-16x1-1/4"" BC | 720001 Laek Washer, 5716

W 157423 Siop BD 71701 Hex Mut, 5/16-18

® 157272 Spacer BE | Tis002 Plaln Washer, 5716

Y 157288 Rethining Ring BF 164155 Hanile Assemhly

z F17310 Full Hex. Nut, 3/4"-18 BC | ran4T Spring Tension Hod

AA | 157262 Teasion Spring BH | 705015 Hex. Cap3crew, 516" -18x 1-1/4""
AB 162153 Rod Guide Assemhly BS 717511 Fuil Lock Hex. bur, 5/16'7-18
AC | 719310 Full Lock Hex. Mut, 3/8'"~16 BK | 157273 Stud

AD B191045 | Spring Bl. Y1751 Ful! Lock Hex. Mut, T/16"-14
AE 8131032 | Set Collar BN | 154356 Clutch Lever Azsembly

AF 714001 Sel Serew, 1/4"-20 x 379" BN 121044 Belt Guide

AG | 164148 Ciutch Rod Assembly BF | 158134 Special Washer




DECALS

166107 - FILM - SIMPLICITY & NG, 2112H

164132 - FILM, SEAT DECK - REAR

184132 - FILM, SEAT DECK

186166~ DECAL,
SFPEED RANGE

166104 - PLATE, SAFETY
164130 - FILM, INSTRUCTLON

122188 - FILM STMPLICITY (BATTERY}
1543890 - EUNNEL —%7

164135 - PLATE ASSY. EMBLEM 5" 154381 - TUBE _*H

154128 - HOOD &TRIP
157006 - CAUTION DECAL [FUEL TANK}

PANEL
164121 - FILM SOVEREIGH

167166 - FILM IAIR CLEAMNER)
157121 - FILM (A1A CLEANER}

184133 - IGNITION

164255~ SHIFT PATTERN
& SAFETY

122155 PLATE, PATENT NO.
186108 - PFLATE, SERIAL NO.

FRONT COUNTER WEIGHT . .

REAR COUNTER WEIGHT

WEIGHT {USE WITH 182} .

WHEEL WEIGHT

L A [k
Her ] WHEEL WEIGHTS
LONG BOLTS

MFR. NO. 223
- - MFR. NO._182
- - MFR. NOQ, 045
. » MFR, NO. 536

FEELE:
LONG BOLTS

CLIP L5qanr
FENGHT A55Y.

B132a14
WEIGHT

153322
WEIGHT ASIY,
1LAC%3
Prh

(LT E]
RGO

Lt
FIM :LONG 13

182 & 045 293 b oswons

Kk |



34

46” DOZER BLADE
Mfrs. No. 356

TIAE CHAIKE

wriEdL WEIGMTS

HiTe. Na. S

The 46°* Snow plew and Dozer hlade can e used with
out any welghts or ckalns, HOWEVER, by using thess
itemas, plowing and dozing will be done more effentively
and efficientIy.

Using the rear counter weipht (Mfg. # 182 with # (45)
will ease lifting of the front mounted attachments.
This 12 mounted on the rear lift asey. Using whesl
weighta {1 or 2 on either side) will provide more
traction. By adding chalns with the wheel weighta
additional traction will be experienced. Logse moant-
ing of the chains will assist in their self cleaning.

OPERATION

There are five operating positions for this hlade.
The positicn cen be changed by the operator without
leaving the seat. Turn the contrel rod clockwlse to
unlatch the blasde. Push or pull rod to the deslred
position. For ease of changing positicns, raige blade
alightly from the ground.

By adjusting the shoe asaembly, various blades heights
can be achieved. Increased height adjustment can be
done by adjusting the atoppininthe lift lever quedrant.

If the blade iswead with the Hydralicanit, fromt or ress
float positlon can be utilized. Using the Iront float
positlen will provide a downward pressure ¢nthe blads.
Roar float will give an upward preasure. HOWEVER
in elther pcaition the blade will follow the pround. The
Hydralic Unit can be used for a staticnayy position
alse.

The wear plate 18 reveraable. Whenone zide iz worn,
remove the bolta turn plate around and reinstall balt=.

LUBRICATION

Lubrleate all Joints whore rods entsr holes. Alsn
lubricate pivet points. Peripdicdbrication will assist
in ease of aperation.

The 46" Show Plow and Dozer Blade comes in one
carion with all necessary hardware.

ASSENBLY

Attach hitch ezsembly to blade assembly, using the two
yvoke pipe and cotter pina provided. Uaiong the two eye
bolts, attach epring from hitchto blade. Allew 172" of
thread to showthru nuts. Attachiotracter as Indicated
in Fig. 1 with the two pins and spring clips. Attach
blade direction rod hrackst to top serew on right hand
side of the Fuel Tank & Steering Post Support Assem-
bly. See Fig. l. [Ifthisbracket hes been instalied for
usapge with another implement, it need not be removed).
Attach 1ft rod to tractor 1lift lever {top Hole) and to
ptow. Fig.1. Insert blade direction rod thru bracket
and attach to blade. Secure Inplace with spring clips.



46" DOZER BLADE

AY

N

Ref. | Part Ref. | Part

Let. | No. Description Let. | No. Description

4 107086 Blads Ass'y ¥ 720001 Lock Washer 5/167"

B 107105 Wear Plate Z 717001 Full Hex. Nut 5/16**-13

c TO2002 Carriage Bolt, 3/3'-16 x 1% ig. AA 107121 Eyehall

B T20002 Lock Washer 3/8* AB 717001 Full Hex. Nut 5/16"-13

E T1T003 Full Hex Nut 3/8'"-1& N.C. AC 101128 Jpring

F 1071086 Shoe Ass'y. AD 107122 Push Bar Ass'y

G 719001 Flat Washer 3/8" AE 107133 Pivgt Pin 5/8' Dia. x 3-3/8" lg.
H 720002 Lock Washer 3/8" AF | 722003 Cotter Pin 3/16 x 1-1/4"" Ig.
J TOS004 Hex. Cap Screw 378" - 16 x 3/4™ AG 107134 Lalch

K 107109 Pivot Frame Ass’y AH | 723002 Holl Pin 7732 Dia. x 1'' 1g.
L 154205 Yoke Fin Ad 1071235 Latch Spring

M T22008 Cotter Pin 1/8 Dia. x 1" AK 107136 Latch Rod

N 147114 Pivat Flate Assr'y AL 722018 Cotter Pin 373%™ Dia. x 5/8""
P 187114 Pivot Rl AM | 112053 (Hitch) Pin

Q 108687 | Bracket AN | 106787 | Spring Clip

R 107119 Plvot Arm AP | 107143 Front Lift- Red

5 156150 | Spacer AQ | 106788 | Spring Clip

T TO5007 Hex CapScrew5/16'"-18 x 1" ig. AR | 108131 Fork Ass’y

Li) T19002 Plafn Washer 5/16" AS 107137 Handle Ass’y

v Taoool Lock Washer 5716, AT 705018 Hex. Cap Screw 5,/16"'-18 x 1-1/2*}
W 717001 Full Hex. Nut 5/16**-18 N.C, AU 717511 Full Lock Hex. Nul 5/15"'-18
X 107120 Pivest Stud

35



35

42" GRADER BLADE
Mfr's. No. 237

K

Lift Chain

A

<
. . gL
Hitch Assambly [k N
AT R . i .
_.—--'{/ ¥ ! .
||\ f s
—] .*.
iy ,_,:: ‘r-_.z.
2 e
;‘;\, -
&

The 42" Grader Elade1s attached to the racior ag shown in the above iHustraHon
by following the seguense of s5teps aa cutllned below,

1. Positlon the grader blade under the btactor so that the draw bar asseambly
may be connected to the front hitch brackets of the bractor. Sacure in place
with 2 pins and spring clips.

2. Attach the Liftlever o the lift arm of the bactor as shown, placing Z plain
washeore batween the Lft lever and Lft arm. Fasten secumly with a 3/8"
hex haad capsacrew and lock nut.

3. Attach the Uft chain and lnks to the Lft lever with a pin and spring cllp ag
that the blads can balifted high snough to clear the ground when transport-
ing from one location o ancther.

4, When desired, the blade may be angled to the left or right by removing the
pin and spring L".!:.'lp from the ceanter hole in the hlich agaembly. Lock the
blade In deaired position by raplacing tha pln ang spring clip whan the al-
tarnata holes in the hitch assembly line up with the hole in the draw bar.




42 GRADER BLADE

l_ Order by Part Nuwnber

hﬂrder by Fart Humber

Ref.

Part Description Ref. Part Description
Lettar Ha. Latter No.
A 7036 Blade, Grader, 43¢ R 7La0G1 FPlain Washer, 3/8"
:] 107058 Hitch Assembly 8 Faoaoz Lock Washer, 3/8"
G 107062 Draw Bar Assembly T 717003 Nut, Hex, Full, 3/8"-16 NG
D 118053 Pin ¥ 107021 Chain
E 8161045 gprlng Clip L' 1068189 Link
F GlElOQE Pin w TO5005 | Capscrew, Hex Head,
G 18021024 | Sprdng Clip 3/87—16 NCx 1 174" 1g.
H | 705056 Capscrew, Hox Haad, X Fi7510 Nut, Hax, Pull, Lack,
58 =11 NG x 3 " lg. AfE"=16 NG
I 70005 | Lockwasher, 575" Y 152058 | Pin
K F17004 Nut, Hex, Full, 5,!"3""—11 NG 2 Bla1045 Sprng Clip
L 705055 Capscrew, Hex Head, 1.1 HAaLsA Lever
5/8 =11 NC x 2" 1g, 1) 705016 | Capscrew, Hex Head,
M 720005 Lockwasher, 578" 3/8%-16 NG x 1 1L/4" 1y,
N 717004 Nut, Hex, Full, 5/8"-11 NG B 719001 Flain Washar, 378"
3 107057 Link AD FI17510 Nut, Hax. Full, Lock,
Q 705005 | Capscrew, Hax Head, 3/E"=16 NG
3B -IENC x 1 1/4" 1g. AR 121210 | Plat Washer, L-L/I&"

37



38

42"SNOW PLOW & DOZER
NFR'S. NO. 178

#5090 182

#990045

When vsing this blede with the Model 725, o 1107045 Lift Rod
is reqoired in ploce of the #107686 Rod formished with the blade |

#350175

PACKING

The 42*' spnow plow and dozer comes packed
zomplete in one bundle.

ASSEMBLY

Attach push bar (11)to blade (1) using King pin
{9 and install a spring clip through the king
pin. Attach the front lift rod (18) to the push
bar as shown. Drop ths plvet pin(8) thru the
hlade assembly bracket and push bar.

ATTACHMENT

‘I'o attach the 42** snow plow and dozerto the
LANDLORD Riding Tractor, all that is re-
quired is {¢ connect pins (12) to the tractor
front hitch angd safety olip (10): and toconnect
the front lift rod {13} to the tractorsliit arm.

OFERATION

Alternate holes are provided to permit adjust-
ment of the shoe assemblies (8) for raising

or lowering the blzde when cleaning gravel
drives or walks. When cleaning concrete it
ia deairable to allow the blade to acrape the
eurface.

The engle of the blade 15 adjustableiopermit
plowing to the left or right by moving pivot pin
{8) to the dasired hole in the blade raounting
bracket.

For ease of lifting equipment, it iz well to
usge the counterweight (990182) and additional
weight (950045} when using the 427 snow plow
and grader cnthe LANDLORD Riding Tractor.
Theae counterweights are mounted on the rear
lift assembly.

When using this equipment it s recommendead
that chaina and wheel weights be inatalled on
the tractor. Loose mounting of the chains
will make thern seli—cleaning,



42" SNOW PLOW AND GRADER

Fip. No. 12 Crdar by Fart Humber
ig — ¥
Reference

Letter Part No. Description
A 107049 Push Bar Asgembly

B 107047 Elade Assembly, 42"

C B1B10038 Pin, Klng, 1/2" da. x 2-1/2" 1g.

I 107143 Rod, Froot Lift

E 107024 Shoe Assembly

F A181003 Fin, Pivot

4] 118053 Pin

H 10675E Clip, Spring

J 703002 Eolt, Carriage, 3/8" - I6 N.C. x 1" Ig.
¥ TO20403 Balt, Carriape, 3/8™ - 16 H.C. x 374" 1g.
L T20002 Washer, Lock, 3/8"

M 717003 Mut, Hex., Full, 3/8" - 16 H.C,

5] 107045 Plate, Wear

39



BATTERY INSTRUCTIONS

With proper care this battery shonld give the loag servics Life boilt inte It.

& battary which does not fanetion properly isnot necessarily womn out or defeat-
ive. R may cnly need & poeod recharge. Tharefors, U hattery trouble is ua-
peoted, a full recharge and teat by & competent baitery man 1s recommendad,

PUTTING DNY-CNARQED RATTEMES IN SERVICE

Remnove wicks or tape ¢overing irom went hele in filler caps. Make sure vent
hilas are cpen =o battery gases produced when battery is charging can escape.
i neceasary, run a fine wire in vent bols to bo sure it ie open end free of all
obstructions.

Flll beHery with 1.265 spacific gravity electrolyte or zold to proper level or
318 inch zbove pletes and ANDATALOTE ASFUmMing room,.battery, and elactrolyta
temperatura i3 709 - 1009 Fahrenheit.

Allow battery to set for 20 minutes. Battery cen than bo installed ot to obialn
best raanlta and maximum capeeity, place battery on charge efter the Z0-minate
satting period at 5 amperes until gravity reeding {s 1.285 - 1.275. If room,
haitery and electrolyte terperatures are below normal a longer charging perlod
will be mandatory +0 bring the specific gravity up to 1.265 - 1,275,

WARMING

Urder no conditions shouid battery be filled more than 3716 over the plates.
We cannot be rasponsible for damages if this warning is not cheerved.

CARE IN SERYIGE

A hydrometer test of the battery solution should he made menthly. If the spacifle
gravity testa 1.225 or less. the battery ahould be removed and thoraughly re-
charged. At the same Hme the solution level should be exsmined and distilled
wateT addnd when neceszary to retoln the laval of 3715 over the plates. When
hecessary to add distilled water 1t should always be done juat prior to recherging
to mix the added wator thorougly {nto the aolullon.

When recharging ia neceasary and userdoes nothave his own charging equipment,
bhe should request service statlon to slow cherge the battery at a rate of 4 to 5
Emperes.

Any collection of grease or any other substance should be kept removed Ircm the
top of the battery and the top kept dry and clean at all times. The battery should
be kept snug !n ity cradle end not permlited to get loose. If removed for
charging, it should be fmstened back in snugly enough 1o prevent any movement
whem in use. Vent caps should be kept tight and the amall vent hales fo top or
gide of cap be kept apen at all times to permil sacapage of gases formed in the
battary. Care should be exerclaes not to overfill the battery at any time and to
alweya retaln 3,/18'" af aalut{ion ebove the plates,

WINTER GAKE

I battery will not be used duripg the winter months It should e removed and
stored In A ¢ool, dry place.  Any collectlon of greass or other smibstance should
be recmoved from the top of the hattery,

The hattery paust be recharged monthly or whanever the hydrometer reads less
than 1.225. Before reinstalling the battery In the gpring, it should always he
glven a thorcugh rechargs.



